UCX-AF600 TRANSDUCERIZED PULSE TOOL

EXPLODED VIEW

~
PARTS LIST — FOR REFERENCE ONLY
Index  Part
Number Number Description Qty.

1 120-025-1  Handle 1
2 12A-255-3  Regulator Barrel 1
3 124-901-3  Rear Liner Plate 1
4 12A-310-3  Anvil Front Spacer 1
5 12A-902-3  Liner 1
6 12A-319-3  Anvil 1
7 12A-440-3  Driving Blade (A) 1
8 12A-440-4  Driving Blade (B) 1
9 12F-904-0  Front Liner Plate 1
10 120-905-1  Liner Casing 1
11 12A-906-3  Liner Casing Cover 1
12 1749072 Relief Valve Spindle 1
13 12A970-3  Relief Valve 1
14 12F-276-6  Pressure Regulator Valve 1
15 194-742-0 il Plug 1
16 1209753 Sensor Casing Assembly

(AD04S-S) Ro10 1
17 120-924-1  Model Name Sticker 1
18 120-944-1  Company Address Sticker 1
19 0737924 Suspension Bushing 1
20 1367917  Suspension Ball Base 1
21 136-790-7  Suspension Ball 1
2 944-013-0  Supporting Ring P12 1

10000 SE PINE
PORTLAND, OR 97216
503-254-6600

FAX 503-255-2615

J7=ar

AIMCO

Index
Number Number

23
2
25
26
i
28
29
30
31
32
33
34
35
36
3
38
39
40
4
42
43
44
45

Part

944-203-0  Supporting Ring 3.1 x 5x 1 1
945-541-0  Allen Head Bolt M5 x 12 3
9459410 Hexagon Round Head Bolt M4 x 5 2
948-001-0  Round Head Screw M2.6 x 8 1
963-253-0  Tapping Screw 3x 16 9
963-252-0  Tapping Screw 3 x 10 4
969-449-0  Pin(G)3x6 1
970-013-0  Pin(H)1.5x4 1
970-014-0  Pin(H)1.5x 6.8 2
970-147-0  Pin(H)2.5x5 2
9720330 Roller Pin 2.5x 8 2
9720870 Roller Pin3x 6 4
9749610 Woodruff Key 1.5x 15.8 1
976-159-0  Spring 7.5x 15(0.7) 1
990-334-0  0-Ring JW1530-24 1
990-623-0  O-Ring4.6x3.0x0.8 1
990-985-0  0-Ring SNS-28 (NOK) 1
990-970-0  0-Ring SNS-2 (NOK) 2
990-6210  O-Ring3.8x1.8x1.0 1
991-030-0  X-Ring X12 1
993-102-0  Rubber Sponge Ring 16x20.5x2 1
120-013-1  LED Cover 1
910-455-0  Motor Connector Cover 1

When ordering spare parts, please specify
tool type, part number, and description.

Description Qty.

Index  Part

Number Number Description Qty.
46 910-487-0  Fan & Buzzer Assembly 1
47 910-476-0  Nylon Mesh 1
48 910-477-0  Mesh Board 1
49 910-719-0  Motor Assembly (LED) L=35 1
50 12A-079-3  Connector 1
51 982-922-0  Ball Bearing 6901ZZ 1
52 974-952-0  Woodruff Key 3x 12 (3) 1
53 910-475-0  Switch Assembly 1
54 1471072 Valve Lever 1
55 098-212-5  Reverse Lever 1
56 9730140  RollPin2x 14 1
51 9730180  RollPin2x 18 1
58 976-006-0  Spring 3 x 5(0.4) 1
59 981-002-0  Ball (1/8") 1
60  910-724-0  Power Board Assembly 1

[ ACCESSORIES |

61 004-790-2  Suspension Ring 1

Optional Accessories

62 910-727-0  Joint Cable Assembly (UCX) 5m 1
63 910-728-0  Joint Cable Assembly (UCX) 10m 1
64 910-729-0  Joint Cable Assembly (UCX) 20m 1

REVISED 01/26



